
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Art.nr. 300 919 
Model: R3000S 
 



2 
 

INNHOLD / INNEHÅLL / CONTENTS / SISÄLLYS/INHALT 

3     
Deletegning / Sprängskiss / Parts drawing / Osakuvaus 
/Teilezeichnung 

4     
Deleliste / Dellista / Parts List / Osaluettelo/ Liste der 
Einzelteile 

8   Pre-Assembly Check List 

10     Montering / Assembly / Asennus/Montage 

14   
 

Viktig informasjon 

15     Betjening av computeren 

18     Reklamasjonsvillkår 

19     Kontaktinformasjon   ( Norge og Danmark) 

20   
 

Viktig information 

21     Betjäning av datorn 

24     Reklamationsvillkor 

25     Kontaktinformation 

26   
 

Important information 

27     Operating the console 

30     Warranty regulations 

31     Conatct information 

32   

 

Tärkeitä tietoja 

33     Tietokoneen käyttö 

36     Valitusehdot 

37     Yhteystiedot 

38   

 

Wichtige Informationen 

39     Bedienung das computeres 

42     Reklamationsbestimmungen 

43     Wichtige Informationen Zum Service 

 
 
 
 
 
 
 
 
 
 



3 
 

DELETEGNING / SPRÄNGSKISS / EXPLODED VIEW / OSAKUVAUS/ 
TEILEZEICHNUNG 

 

 
 

 

 
 
 
 
 
 
 
 
 
 
 



4 
 

DELELISTE / DELLISTA / PARTS LIST / OSALUETTELO/ LISTE 
DER EINZELTEILE 

No. Description Qty 

1 Main Frame 1 

2 Monorail 1 

3 Handle bar 1 

4 Front Stabilizer 1 

5 Pedal set 2 

6 Meter arm 1 

7 Left support frame 1 

8 Right support frame 1 

9 Pedal stopper 4 

10 Seat carriage 1 

11 Flywheel assembly 1 

12 Elastic rope hook 2 

13 Chain holder 1 

14 Stainless steel track 1 

15 Stainless steel mesh 1 

16 Seat spacer 6 

17 Long seat spacer 1 

18 PU Pulley spacer 1 

19 Meter 1 

20 Smart phone holder 1 

21 Elastic rope 1 

22 Generator set 1 

23 Sensor wire 2 

24 Folding axis 3 

25 Pulley axis 1 

27 Chain pulling buckle 1 

28 Chain buckle 1 

29 U-ring 1 

30 Copper-based powder metallurgy (inner) 1 



5 
 

31 Copper-based powder metallurgy outer  1 

32 Bearing (6003RS) 6 

33 Bearing (608ZZ) 4 

34 Bearing (6201RS) 1 

35 One-way bearing HF2016 1 

36 Chain 1 

37 Sprocket wheel 1 

38 Elastic band 4 

39 Pulley 2 

40 PU roller 8 

41 Bearing (6000ZZ) 1 

42 Cover (upper) 1 

43 Cover middle  1 

44 Cover bottom  2 

45 Pedal adjustment 2 

46 Pedal adjustment bracket 2 

47 Pedal strap 2 

48 Small pulley bushing 1 

49 Big small pulley bushing 2 

50 Big small pulley bushing (second) 1 

51 Cushion 1 

52 Armrest fixed block 1 

53 Joint cover A 1 

54 Joint cover B 1 

55 Power generator 1 

56 Fan fixed heart 1 

57 Left side cover 1 

58 Right side cover 4 

59 Stabilizer cap 4 

60 Web buckle 1 

61 6201 rubber sleeve 1 



6 
 

62 6003 rubber sleeve 2 

63 Seat stopper 4 

64 Seat roller 2 

65 Roller spacer 2 

66 Transport wheel 1 

67 Roller rear stopper  1 

68 Front cover 1 

69 Handlebar holder 1 

70 Drive under cover 1 

71 Plastic washer 16 

72 Cross head bolt M6X10 7 

73 Inner star washer M6 6 

74 Nylon nut M6 11 

75 Cross self-tapping bolt ST4.2X10  19 

76 Flat washer M6 16 

77 Hex round head bolt M8*65 2 

78 Round head hex bolt M8*75 1 

79 Flat washer M8 17 

80 Nylon nut M8 9 

81 Hex round head bolt M8*12 8 

82 Hex round head bolt M8*40 2 

83 Cross recessed head screw M6X16 2 

84 Hex round head bolt M8*150 4 

85 Hex round head bolt M8*110 2 

86 Round head hex bolt M8*25 2 

87 Spring washer M8 4 

88 Cross self-tapping bolt ST4.2X16 3 

89 Cross flat head bolt M5*8  2 

90 Hex round head bolt M5*92 4 

91 Hex nutsM5 6 

92 Stainless steel coupons 2 



7 
 

93 Hole-used flexible ring ū32 1 

94 Nylon nut M10 2 

95 Cross self-tapping bolt ST4.2*6 6 

96 Hex round head bolt M4*45 1 

97 Nylon nut M4 1 

98 Pin 1 

99 Hex round head bolt M6*16 14 

100 Cross flat head bolt M6*30 2 

101 Cross flat head bolt M6*10 7 

102 Screwdriver 1 

103 Allen wrench T6 1 

104 Screw driver 13-15 1 

105 Cross flat head bolt ST4.0*16 2 

106 PU apron 2 

107 Plug 1 

108 Bearing 6001RS 1 

109 Weight sheet  3 

110 Bearing sleeve 1 

111 Hex round head bolt M4*12 3 

112 Flat Washer ū12*ū13.5*t1.0 2 

113 Cross Self-Tapping Bolt ST3.0*12 2 

114 Magnetic 1 

115 Stopper 2 

116 Hex round head bolt M8*20 2 

117 Stop block 1 

 
 
 
 
 
 
 



8 
 

PRE-ASSEMBLY CHECK LIST 

 
Image No. Description Qty. 

 

84 Hex round head bolt M8*150 4 

 
72 Cross head bolt M6X10 2 

 
78 Round head hex bolt M8*75 1 

 
81 Hex round head bolt M8*12 8 

 

79 Flat washer M8 9 

 

98 Pin 1 



9 
 

 

9 Pedal stopper 4 

 

80 Nylon nut M8 1 

 

102 Screwdriver 1 

 

103 Allen wrench T6 1 

 

104 Screw driver 13-15 1 

 

   

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



10 
 

 
MONTERING / ASSEMBLY/ ASENNUS/ MONTAGE 

 
 

Step 1 
Attached the Left / Right support frame (7/8) to the Front Stabilizer (4) with Hex round head 
bolt M8*12(81) and Flat washer M8 (79).  
Ps.  Do not tighten bolts until Step 2. 

 
 
 
 
 
 
 
 
 
 
 
 
 

Step 2 
Turn the rower over and place it in the packing material styrofoam (A) and (B) to avoid 
breaking the chain cover. 
Attach the Left / Right Support Frame (7/8) to the Main Frame (1) with Hex Round Head Bolt 
M8*12(81) and Flat washer M8 (79). Then tighten all blots. 

 
 
 
 
 
 
  



11 
 

Step 3 
Lift up the main frame (1) and monorail (2).Insert the monorail (2) into the main frame (1). 
Remember to lock the folding axis on the part (2a) 
 

 
 
 
 
 
 
 
 
 
 
 
 

 

Step 4 
Put the pin (98) on. 

Step 5 
Lift up the meter (6). And lock the meter (6) on left/right side cover (57/58) with cross head 
bolt M6X10. 

 
 

 
 
 
 
 
 
 
 
 

 
  



12 
 

Step 6 
Lock the Pedal Set (5) on the Main Frame (1) with the Hex Round Head Bolt M8*150 (84) 
and Pedal Stopper (9). 

 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

Step 7 
Put the Smart Phone Holder (20) onto the Meter (19) and cross the Elastic Rope (21) on the 
three bumps behind Smart Phone Holder (20) and Meter (19).  
 

Step 8 
Lock the meter (19) on the meter holder (69) with the round head hex bolt M8*75 (78), flat 

washer M8 (79), and nylon nut (80).  
Insert the sensor wire (23) into the meter hole (19a). 
  


